
Series Editors: Damià Barceló · Andrey G. Kostianoy
The Handbook of Environmental Chemistry 108

Sara Rodriguez-Mozaz
Paqui Blánquez Cano
Montserrat Sarrà Adroguer   Editors

Removal and 
Degradation 
of Pharmaceutically 
Active Compounds 
in Wastewater 
Treatment



The Handbook of Environmental Chemistry

Volume 108

Founding Editor: Otto Hutzinger

Series Editors: Dami�a Barceló • Andrey G. Kostianoy

Editorial Board Members:

Jacob de Boer, Philippe Garrigues, Ji-Dong Gu,

Kevin C. Jones, Thomas P. Knepper, AbdelazimM. Negm,

Alice Newton, Duc Long Nghiem, Sergi Garcia-Segura



In over four decades, The Handbook of Environmental Chemistry has established

itself as the premier reference source, providing sound and solid knowledge about
[...]
Apart from a few cases dealing with nature-based solutions for the treatment of
HWW, most of the investigations referred to membrane technology: membrane
bioreactor (MBR) coupled with other technologies acting as a polishing step;
modified MBR, or MBR integrated with added materials; and pre-treatments to an
MBR to improve the removal of target compounds. The main results are presented
here and discussed.

Interesting results were achieved by the Spanish group of research [55] who
tested the SeMPAC® process with HWW. SeMPAC® is a new hybrid system they
developed (patents ES 2362298 B2, EP 2960214 A1) in 2012 and licensed to the
Suez Group for the treatment of effluent containing recalcitrant compounds. It
consists of a sequential batch reactor (SBR) followed by an external submerged
microfiltration membrane compartment in which powdered activated carbon (PAC)
is added to promote the removal of more persistent substances. The pilot plant used
in the investigation included a homogenisation tank (to guarantee the homogenisa-
tion of the wastewater hydraulic and pollutant loads), an SBR (operating at 6 g
VSS/L, HRT 16 h), a stand-by tank (to guarantee the continuous feed to the
membrane compartment) and the chamber with the membrane module (pore size
0.2 μm, total surface 6.4 m2, 7 min of permeation and 1 min of relaxation). Five PhCs
were selected to investigate: ibuprofen, EE2, diclofenac, carbamazepine and
trimethoprim.

The study lasted 150 days with the first 56 days with no PAC addition and the
remaining 94 days with PAC (dosed at 1 g/L). Once added, the PAC particles
integrated into the sludge flocks, strengthening their structure and increasing sludge
settleability and filterability. In addition, they favour the development of a biofilm on
the particle surface, and an enhancement of the microbial diversity was also found.
At the same time, filamentous bacteria reduced.

An analysis of the biomass in the bioreactor with PAC revealed the presence of
different species, including slowly growing species, such as worms and tardigrades,
amoebae (related to nitrification), the protozoa Carchesium polypinum (indicators of
high-quality effluent) and rotifers (able to improve flock growth because they can
consume free cells, as well as small flocks).

As for the observed removal efficiencies for selected PhCs, the main results are
summarised in Table 3. It emerges that without PAC addition, the readily

Table 3 Main results collected by SeMPAC© technology

Compound SBR SBR + MF
SBR + MF/PAC (5 days
after PAC addition)

SBR + MF/PAC (28 days
after PAC addition)

Ibuprofen >95% >95% >95% >95%

Diclofenac  45% 75% >90% 87%

Carbamazepine <0 <0 >90% 24%

Trimethoprim <0 <0 >90% 75%

EE2 >95% >95% >90% >90%

New Insights into the Occurrence of Micropollutants and the Management and. . . 71



biodegradable compound (ibuprofen) is efficiently removed in the biological reactor
(SBR) and the following step of microfiltration does not significantly increase its
removal (always >95%). For EE2, the removal was 80% in the SBR followed by an
additional 15% in the membrane chamber; diclofenac achieved an important
removal efficiency in the whole process (around 70%). These overall removal values
are not generally observed in biological processes [56]. As for persistent compounds
(carbamazepine and trimethoprim), no removal was found in these conditions. The
presence of PAC enhances their removal: 5 days after PAC addition, high removals
were observed for all the key compounds, but after 28 days, a rapid decrement was
observed for carbamazepine (down to 24%) and trimethoprim (75%) and a slight
worsening for diclofenac (87%). These values suggest that PAC was saturated of the
different compounds after different time intervals and further sorbent should be
added to maintain and guarantee the high removal observed with fresh PAC.
Based on these tests, PAC should be added every 20 days in order to guarantee a
removal of 50% at least for all the selected compounds.

Finally, the study remarked that the main operational conditions might be
optimised on the basis of the behaviour of the different key compounds: (1) the
recalcitrant carbamazepine defines PAC dosage; (2) the easily degradable ibuprofen
sets duration of the aerobic cycle in the SBR; and (3) the denitrification efficiency
defines the correct time length of the anoxic period.

Lima et al. [57] investigated the efficiency of a particular activated carbon in
removing a target pharmaceutical (acetaminophen) from synthetic water, simulating
hospital wastewater containing different pharmaceuticals (acetaminophen, enalapril,
nicotinamide, diclofenac and metformin) and organic and inorganic salts. The tested
activated carbon was obtained from the residual biomass of Brazil nut shells,
chemically activated with ZnCl2. The lab tests evaluated the sorption capacity with
feeding containing up to 80 mg/L of acetaminophen and 30 mg/L of the other PhCs.
It was found that the chemical activation with ZnCl2 leads to activated carbons with
better textural characteristics and much higher sorption capacities with regard to the
target compound if compared to commercial and commonly used activated carbons.

In addition, it was also found that the proposed adsorbent can be regenerated up to
74% with a mixture of NaOH 0.1 M + 20% EtOH solution and reused up to four
cycles.

In China, the most adopted treatment train for hospital effluent includes an MBR
followed by a chemical disinfection. This sequence complies with the Chinese
standards for the release of the hospital treated effluent in surface water bodies.
Investigations are still ongoing to optimise the operational conditions with regard to
the characteristics of local hospital effluent. Recently, great efforts have been made
to find technologies able to better control the dissemination of resistant bacteria,
including extended-spectrum β-lactamase-and carbapenemase-producing bacteria,
from hospital sewage into the environment [43].

Combining treatments including MBR and a further filtration step (nanofiltration
(NF), or reverse osmosis (RO)) is becoming a strategy of increasing concern. In this
context, at Purpan Hospital in Toulouse (France). Lan et al. [58] studied the
combination MBR + NF and identified the key characteristics of the MBR effluent

72 P. Verlicchi



which control fouling and flux decline. They also analysed the relationship between
the content of salt (calcium and phosphate) in the permeate with the stabilised fluxes
in the following NF step. In their 145-day experimental campaign, the lab scale
MBR (500 mL), fed by raw hospital effluent, was equipped with immersed hollow
fibre membranes (polysulfone 0.2 μm, surface of 7 m2) and operated with an SRT of
40 days and an HRT of 24 h. The permeate was sent to a 10-L feeding tank which
supplied the cross-flow nanofiltration unit where the flat feet membrane (NE 70
polyamide composite 1.4 � 10�2 m2) was installed.

Filtrations were conducted at constant transmembrane pressures (535 bar) with a
0.3 m/s cross-flow velocity. Two types of fouling were observed depending on the
pH range: silica and colloidal organic fouling when pH was in the range 6.05–6.8
and a combination of silica and colloidal organic fouling and calcium phosphate
scaling when pH was between 7.20 and 8.27. The measured stable fluxes varied
between 60 and 10 L/m2 h depending on the type of compounds (calcium and
phosphate) fouling the membrane and their distribution on the surface. Extremely
low values appeared when calcium and phosphate scaling evenly occupied the entire
membrane surface; greater stable fluxes (120–80 L/m2 h) were obtained when only
silica and organic fouling occurred. A correlation was found between the NF stable
flux values for filtration of various MBR effluents on the basis of calcium and
phosphate concentrations after judgement of the pH of the effluents.

At the Military Hospital in Ho Chi Minh (Vietnam), Tran et al. [59] investigated a
similar combination. A pilot plant (MBR + NF) was in fact installed to treat the
effluent (50 L/day) from the operating rooms of the healthcare facility. MBR
characteristics: were: concentration of the mixed liquor volatile suspended solids
(MLVSS) between 3.5 and 4.5 kg/m3, hollow fibre microfiltration membrane
equipped in the reactor, throughput of 12–18 L/m2 h; pore size 0.1 mm, operating
pressure� 40 kPa, SRT of 40 days; as for NF modules: pore size equal to 1 nm, flux
of 6–8 L/h. The system operated at three applied organic loading rates (OLR) of 0.5,
1.5 and 2.5 kgCOD/m3 day. The excellent removal efficiencies observed for com-
mon organic pollutants (around 9,195% for COD), nutrients (9,098%for phospho-
rus, 9,598% for total iron) and microorganisms (4 log units for E. coli and 6 l.u. for
coliforms) led the authors to think that the tested combination is a promising solution
for the control of macropollutant release in the environment from hospital effluent.
Nanofiltration was preferred to reverse osmosis due to the lower investment and
operational costs, its capacity to retain high-valence ions while allowing monovalent
ions to pass, the lower pressure required and the lower pressure requested and due to
the fact that NF allows backwashing, which could significantly reduce the frequency
of membrane fouling.

The combination MBR + ozonation (O3) + granular activated carbon (GAC)
filtration + UV irradiation was considered the best of the available technologies
according to the results from theDanish project on hospital effluent treatment carried
out between 2012 and 2015, which led to the construction of the full-scale treatment
plant at Herlev Hospital (700 beds, 150 m3/day). As stated in the report by DHI [26],
the polishing sequence (O3 + GAC + UV) was preferred to the GAC + O3 + UV
sequence, which was tested in parallel at the WWTP under construction, as it

New Insights into the Occurrence of Micropollutants and the Management and. . . 73



allowed greater removal of the key compounds from the permeate and lower
operational and maintenance costs. With the adopted sequence, more than 99% of
iodinated contract media – the most recalcitrant compounds, such as iomeprol,
iohexol and iopamidol, which are largely administered at the Danish hospital –
were also removed. After the treatment, oestrogenic activity in the range 0.16–44 ng
EEQ/L in the influent samples was significantly reduced to <0.076–1.1 ng
EEQ/L. As for heavy metals, their concentrations in the polished effluent were
found below the environmental quality standards (EQS) for inland surface water.
Disinfection was efficiently guaranteed by the MBR and ozonation steps. The
ozonated effluent did not contain E. coli and coliforms at 37�C, but only culturable
bacteria at 22 and 37�C, which were therefore assumed to be related to regrowth of
bacteria in the polishing lines after membrane filtration. The UV reactor worked with
a UV dose of 6–10 mJ/cm2, which is lower than the common dose adopted in water
works (around 40 mJ/cm2). It was found that an applied dose of 6–10 mJ/cm2 was
sufficient to remove culturable bacteria at 22 and 37�C.

Paulus et al. [60] demonstrated that the O3 + GAC + UV sequence provides an
effective barrier effect against ARG contained in the HWW. They investigated the
removal of ARG from hospital effluent pre-treated in an MBR by means of the
patented Pharmafilter system technology (reproducing the same treatment technol-
ogies adopted for the full-scale WWTP receiving the effluent of Herlev Hospital in
Denmark). They found the treatment reduced the ARG from 13 to 4 and the number
of quantified antibiotics from 17 to 7. They agreed with the consideration that on-site
treatment of a high-risk source of effluent was proved to be advantageous with
regard to antibiotic as well as ARG reduction. Thus, legislative guidelines and
suggested best practices should move in the direction of implementing on-site
wastewater treatment.

The good performance reported by Ngo et al. [61] regarding the application of
sponge media with high porosity (polyester-urethane sponge) within the aerobic
compartment of an MBR (SMBR) in order to improve macropollutant removal and
reduce membrane fouling resulted in testing the performance of this modified MBR
with regard to micropollutants. In this context, the removal of antibiotics from the
effluent of Trung Vuong Hospital (Vietnam) was investigated by Nguyen et al.
[62]. They compared the performance of lab-scale MBRs (two reactors of 8 L,
operating with a concentration of biomass of around 5,000 mg/L, with a ratio
between volatile and total suspended solids (MLVSS/MLSS) equal to 0.79 and a
sludge retention time of 20 days) equipped with hollow fibre (HF) and flat sheet
(FS) membranes with the same pore size (0.4 μm) and surface area (0.1 m2),
operating at different high fluxes (10, 15 and 20 L/m2 h). The analysed antibiotics
and the range of concentrations in the raw HWW fed to the systems were norfloxacin
(6.305–43.610 μg/L), ofloxacin (7.634–40.261 μg/L), ciprofloxacin
(1.926–23.841 μg/L), sulphamethoxazole (0.378–2.078 μg/L), erythromycin
(0.135–2.407 μg/L), tetracycline (0.036–1.612) μg/L and trimethoprim
(0.676–2.911 μg/L). The results are reported in Table 4 in terms of ranges of
concentration in the permeate from the two SMBRs and ranges of removal efficien-
cies observed in the two small reactors.

74 P. Verlicchi



The slightly higher removal efficiency observed in flat sheet SMBR seems to be
due to the higher concentration of MLVSS within the MBR equipped with FS
membranes (4,546 � 777 mg/L) compared to HF-SMBR (3,794 � 1,243 mg/L).
As for erythromycin, a higher removal was achieved with the flat sheet membranes,
probably due to the better adsorption of erythromycin on the biomass and/or on the
flat sheets as the operating conditions were the same in both reactors.
Sulphamethoxazole was the only antibiotic which was not removed in these systems,
and its concentration in the permeate increased mainly with the highest values of flux
(15 and 20 L/m2 h) due to back conversion of N4-acetylsulphamethazole to
sulphamethoxazole during degradation [63].

The hybrid and modified MBR, consisting of the sponge MBR-HF proposed by
Nguyen et al. [62] coupled with an ozonation step, was investigated by Vo et al. [64]
in order to enhance the removal of the most recalcitrant antibiotics from the effluent
of the hospital in Ho Chi Minh (Vietnam). The sponge MBR was operating at the
same conditions as the previous investigators, and it was fed by real hospital effluent
where the concentrations of the monitored antibiotics were those reported in Table 5.
The chemical and physical properties of the investigated compounds influence the
total removal that was achieved and is reported in the second-to-last column of
Table 5. In general, an increment after ozonation was observed, and this can be
attributed to the presence of ozone and hydroxyl radicals that are able to oxide
double-bond carbons, activated aromatic groups and non-protonated amines [65]. A
clear example is given by ciprofloxacin, which shows a higher ozone affinity due to a
higher electron density at functional groups in the molecular structure.

Zotesso et al. [52] in Germany analysed the efficiency of ozonation on the effluent
of a nursing home (271 beds, specialised in psychiatric diseases) that was pre-treated
in an UF-MBR (UF membrane pore size, 0.04 μm, 10 m2 area). The interesting study
also analysed the effect of ozonation on the dissolved organic carbon (DOC, around
9 mg/L in the influent) and bromide (Br� and BrO3

� were always below the limit of
quantification of 0.1 mg/L) and the production of toxic substances (including
transformation products). Selected micropollutants included analgesics (including
ibuprofen, diclofenac and tramadol), psychiatric drugs (carbamazepine, bupropion),
antidiabetics (metformin), antihypertensives (valsartan), beta-blockers (atenolol,
metoprolol) and antibiotics (sulphamethoxazole). They tested different dosages of